390 ADVENTURE X, white - B.D. 2025 <2025><RW><F5302YK>

Pos Part Number Description Additional Text Quantity
1 AB60303001044C1 FRAME ASSEMBLY FRONT 1.00
2 96303006000C1 ENGINE HANGER RH JP113410 BLK 1.00
3 96303005000C1 ENGINE HANGER LH JP113409 BLK 1.00
4 A61711061033 Horn bracket preass. 1.00
5 96335001010 Radiator bracket left 1.00
6 J912060146 Hexagon socket screw, M6X14 4.00
7 J900000803004 BOLT SOCKET M8X1.25 4.00
8 J910001001001 nut hex flanged M10x1.25 1.00
9 J800001001200 Spacer 2.00
10 J900001022400 bolt flanged M10x224 1.00

FRAME
79132



11 96303001020 Beading 1.00
14 J900000600802 bolt flanged M6x1 1.00
15 96303099000 hose bracket 1.00
16 90108023100 Clip 2.00
17 96303088000 Plug 2.00
18 J900001011900 BOLT FLANGED STEP-M10X1.25 2.00
21 90803009000 NUT-U-M10X1,25XA/F 17 1.00
22 J340001000700 plastic cable clip 2x6,5 1.00
24 94513026000 Brake hose bracket 1.00
25 93803001022 Cable tie 1.00
28 96303070000 GUARD CHAIN 1.00
29 J900000602100 screw button head M6x1 1.00
30 96303083020 frame cover right front 1.00
31 96303083010 frame cover left front 1.00
32 96303083030 Frame cover left 1.00
33 J900000601207 SCREW SOCKET STEP M6X1 3.00
34 J800000601200 Sleeve 1.00
35 AB60103002000C1 FRAME ASSEMBLY REAR 1.00
36 J900001003005 bolt flanged M10x30 2.00
37 J900000601205 bolt flanged M6x12 7.00
38 AB60303001081 BRACKET COVER REAR RH 1.00
39 AB60303001083 BRACKET COVER REAR LH 1.00
43 J650002201400 GROMMET 2.00
45 A60103001072 BRACKET COVER TANK FRONT RH 1.00
46 AB60103001073 BRACKET COVER TANK FRONT LH 1.00
47 J900000802300 BOLT M8X1.25 1.00
48 90507047041 SEAT DUMPER SOZIUS SEAT 2.00
49 J900001011800 bolt socket M10x1.25 1.00
50 AB60103001046 BRACKET DUCT INTAKE FRONT 1.00
51 96241088050 BRACKET SENSOR ROLL OVER 1.00
52 J650001801400 grommet 3.00
53 J800000601000 collar number plate mounting 1.00
54 J900000401600 screw tapping pan cross dia 4. 3.00
55 AB60103072010 SPACER 1.00
56 J625060800 BEARING CHANGE LEVER 2.00
57 90534031020 WASHER SHIFTING LEVER 1.00
58 90534034300 BOLT SHIFT LEVER black 1.00
59 J690001016000 WASHER PLAIN 1.00
60 AB60103072020 INSERT 1.00
61 AB60103001048 BRACKET COUPLER 1.00
62 J700000202000 PIN SNAP 1.00
64 J690000410000 washer plain 2.00
65 A60103002010 PROTECTOR TUBE 2.00
66 AB60111046000 HOLDER ASSEMBLY COUPLER 1.00
67 90508006001 SOCKET HEAD BOLT M6X12 2.00
68 J920000601800 PIN 1.00
69 AB60103002020 COVER SHEATH 1.00
70 AB60103001010 1.00




